“SRIVAL

POWERELORNE

No.: 2444.7239.1

Brend: BRP Can-Am
Model: Outlander G2 MY 17
Year: 2017 -

Material: Al -4 mm

Tpc. 20.Bracket .......ccocooeoviiiiiiiiieene 2pc
G e o B T T —— 12 pc.

. Plate 1..
Plate 2..

1
2:

3. Plate 3.. 1 pc. 22./Bolt MBX30:wwmmsmmmiamimn 4 pc.
A Plate 4. Tpe. 28 BOEMBRRO. ...cnmuimni 8 pc.
5 PIAtE 5o 1pc. 24.Bolt MBX25.....cooiiiiieieiie e 32 pc.
6. Frontarm guards s 2pc. 25. Bolt M8x35.. 4 pc.
7. Rear arm guards 2pc. 26. NutMsé.... 12 pc.
8. Bracket.......... 1pc. 27.NutM8... 2 pc.
9

. Bracket.......... 1 pc. 28. Enlarged washer 22 pc.

10. Bracket.... 1pc. 29 Washer 8. 10 pc.
. BraBkB e 1 pc. 30. Enlarged washer6............... 12 pc.
T2 TS AU NIE. oo 4 pc. 31. Countersunk washer 8................ 20 pc.
13. Insert NUt M8, 8pc. 32 Springwasher 6. 12 pc.
14, Bracket........ooovoeeeeeeeeeeeeeeeeen 4 pc. 33. Washer 10....... 3 pc.
15. Bracket.... 1pc. 34. Bracket........ 4 pc.
16. Bracket. ... g T T o R —————— 2 pc.
17. Insert nut 2pc.  36. Screw M8x20... 2 pc.
18. Bracket.... 4pe: B Nut MOsaenmmmmnanmsanas 1 pc.
19. Bracket......................... 2pc. 38.CV joint 4 pc.

Installation I

1. Remove the original plastic protection.

2. Fix bracket no.9 to bracket no.8 using bolts no.24 and washers no.28. Fix
plate no.1, 2 to brackets no.9, 10, 11 using bolts no.24, 25, screws no.36 and
washers no.28, 31.

3. Fix brackets no.14 to insert nuts M8 no.13 using bolts no.23 and washers
no.29 (see appendix for arrangement of brackets no.14 on the vehicle). Fix
plate no.3 to brackets no.14 and insert nuts no.12 using bolts no.22 and
washers no.28, 31.

4. Fix plate no.4 to brackets no.15, 16 using bolts no.24 and washers no.31.

5. Fix plate no.5 to bracket no.16 and insert nuts no.17 using bolts no.24 and
washers no.28, 31.

6. Fix CV joint guards no.38 to front arm guards no.6 with bolts no.21, washers
no.30, 32 and nuts no.26. Fix frontarm guards no.6

to brackets no.18 with bolts no.24 and washers no.28. Fix the sides of front
arm guards with bolts no.25, washers no.28, 29 and nuts no.27 through the
original apertures of the arms.

7*. Fix CV joint guards no.38 to rear arm guards no.7 with bolts no.21,
washers n0.30, 32 and nuts no.26. From right side of the vehicle fix bracket
no.20 through the original hole of the hub using bolt no.35, washers no.33 and
nut no.37. From left side of the vehicle fix bracket no.20 to the original hole of
the hub using bolt no.35 and washer no.33. Fix brackets no.34 to the rear
arms using the original bolts, spacers and washers. Fix rear arm guards no.7
to brackets no.19, 20, 34 using bolts no.24 and washers no. 28, 31.

8.Tighten all screws.

www.rival4x4.com



1
Прямоугольник


“SRIVAL

FRONT REDUCER GUARD 24.7239.1-1

x 1

ik

x1

ha

x1

A

o

x 1

Screw M8x20 - 2 pc

Bolt M8x25 - 4 pc

Bolt M8x35 - 2 pc
Enlarged washer 8 - 6 pc
Countersunk washer 8 - 2 pc

ENGINE BLOCK GUARD 24.7239.1-2

Kd

E/

«

Bolt M8x20 - 8 pc
Bolt M8x25 - 8 pc
Bolt M8x30 - 4 pc

Washer 8 - 8 pc

Enlarged washer 8 - 6 pc

Countersunk washer 8 - 6 pc

BACK REDUCER GUARD 24.7239.1-3

K

3

x 1

K

Bolt M8x25 - 10 pc
Enlarged washer 8 - 2 pc
Countersunk washer 8 - 8 pc

FRONT ARM GUARDS 24.7239.1-4

TOOLS REQUIRED

5-10, 5-13

S-4,5-5

TOOLS REQUIRED

@ M6-10 Nm @ M8-30 Nm @MIO-SO Nm

REAR ARM GUARDS 24.7239.1-5

ke

Bolt M6x16 - 6 pc
Bolt M8x25 - 4 pc
BoltM8x35 - 2 pc
Nut M6 - 6 pc
Nut M8 - 2 pc

Enlarged washer 6 - 6 pc
Spring washer 6 - 6 pc

r..f

<

R

x4

D

©

Bolt M6x16 - 6 pc

Bolt M8x25 - 10 pc

Bolt M10x30 - 2 pc

Nut M6 - 6 pc

Nut M10-1pc

Enlarged washer 6 - 6 pc
Spring washer 6 - 6 pc
Enlarged washer 8 - 4 pc
Countersunk washer 8 - 2 pc
Washer 10 - 3 pc

www.rival4x4.com



1
Прямоугольник


“SRIVAL

COWEREEORTE

ADDENDUM
n“l »‘ i%”g It

www.rival4x4.com



1
Прямоугольник


